FOO &3IHl %% M/ ENGINE FITTINGS

FOO o= ENGINE FITTINGS
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Remark(s)
01 30006-102110110 BOLT M10x1.25x110 12t 2 M10x1.25x110
02 A000-000201 BUSHING, ENGINE Ko LZEE 2
03 30203-102110 NUT M10x1.25 W25 2 M10x1.25
04 6GU#-030002-6000 ENGINE MOUNTING SHAFT RN Z 2= 2
05 30204-102810 NUT M10x1.25 W25 2 M10x1.25




FO181 A & FR/ILOCK ASSY

FO1 18 LOCKKIT

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Remark(s)
01 6GUV-011000-6002 LOCK KIT PEAS 1
02 30102-050012810 SCREW M5x12 24T 2 M5x12
03 30006-060016810 BOLT M6x16 124 2 M6x16
04 6KJ0-010001 BOLT Rrskigie 2
05 6GU#-010010-6000 SEAT CABLE AR 1
06 30102-050008900 INNER HEX SCREW M5x8 M7 REESLIZET 2 M5x8
07 30102-050025900 INNER HEX SCREW M5x25 A7 A EESLIRET 3 M5x25
08 6KMV-011020-B001 KEY $HRL 2




F02 Y74 % & BUMUFFLER COMP




FO2 jHFE2¥ MUFFLER
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Remark(s)

01 0700-022012 GASKET, EXHAUST PIPE HSBERE 2

02 0HU0-176000 OXYGEN SENSOR ffLEEs 2

03 6GU#-021100-6100 EXHAUST PIPE ASSY HESEIREEs 1

04 8010-020001 NUT M8, MUFFLER JOINT HAE R REME 4 M8
05 6L30-021010 CALMP 1 ik iitAz e 1

06 6L30-021001 SEAL SLEEVE 1, GRAPHITE AEEHE] 1

07 6GUV-021200-7001 FRONT MUFFLER RIS B 1

08 30204-080810 NUT M8 g 1 M8
09 6GU#-020002-6001 BUSHING WE 6

10 A000-020004 DAMPER, MUFFLER HERETE 3

11 30006-080035810 BOLT M8x35 2he 1 M8x35
12 6GU#-020001-6000 MUFFLER MOUNTING SHAFT HAA R 1

13 6GU#-021500-6002 CLAMP 2 EHEEMT 1

14 6GU#-021003-6000 SEAL SLEEVE 2, GRAPHITE AEEHEI 1

15 6GUV-021300-8000 TAIL MUFFLER AR EES 1

16 6GU#-021005-6000 GUARD RUBBER SLEEVE FERRE 2

17 6GUV-021004-7000 GUARD, MUFFLER iHEERE 1

18 6NTA-040202 INNER HEX SCREW M5x12 7 FAIRETM5 X 12 1 M5x12







FO3-1 ZZ2 FRAME
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective

01 6GUV-031000-6004-0BY00 FRAME FEISEEN 1 NANO BLACK
02 6GU#-030110-6000 WIRE CLIP, FEAR BRAKE FLUID S E R 1
03 30006-060016870 BOLT M6x16 2he 5 M6x16
04 6GUV-043801-8000 DAMPING RUBBER SLEEVE PFEENRE 4
05 30006-060010810 BOLT M6x10 e 8 TRIV%;L*??C'\:%&IUM
06 6GU#-030020-6000 BRACKET, ECU ECUZ %28 1
07 8030-040800-00001 NUT CLIP M6 M6IRFFk 3 M6
08 30006-060012870 BOLT M6x12 e 10 M6x12
09 30006-060020870 BOLT M6x20 723 2 M6x20
10 6GU#-030150-6001 LIMIT BRACKET TEIE 2
11 9010-160101 RUBBER MAT, HEADLIGHT BURBNT iy 2
12 6GU#-030130-6000 BRACKET, CLUTCH CABLE Eahgisse 1
13 30006-050012810 BOLT e 1 M5x12
14 6GU#-030050-6000 BRACKET, AIR FILTER SIERR TR 1
15 6GU#-030006-6000 BRACKET, ROLL-OVER VALVE RS 1
16 6GUV-030140-6002 LIMIT BRACKET ez d 1 2020/12/28
17 30006-102110110 BOLT M10x1.25x110 12e 2 M10x1.25x110
18 6GUV-030060-8000 Lok BRACKET':SSST BRAKE FLUID BRI HEREEER 1
19 6GU#-030040-6000 BRACKET, ABS ABSZEL 8 1
20 A000-000201 BUSHING, ENGINE RNZEE 2
21 30203-102110 NUT M10x1.25 s 2 M10x1.25
22 6GU#-030090-6000 BRACKET, RADIATOR BN ER TR 1
24 A000-030210 SPRING, SIDE STAND IDFEREAS 1
25 A000-030004 SPRING COLLAR, SIDE STAND DIEHERE 1
26 30208-102810 NUT M10x1.25 s 1 M10x1.25
27 6GUV-030005-8000 SIDE BRACKET szz8 1
28 6GU#-030008-6000 BOLT, SIDE BRACKET MIszZRiEe 1
29 30204-102810 NUT M10x1.25 s 2 M10x1.25
30 6GU#-030002-6000 ENGINE MOUNTING SHAFT ez e 2 2
31 30102-060016810 SCREW #4TM6% 16 4
32 6GU#-030070-6000 LH BRACKET, MUFFLER HERR R R 1
33 6GU#-030080-6000 RH BRACKET, MUFFLER HARRAEXEE 1




34 6GU#-030007-6000 MOUNTING BOLT, VICE FRAME BIZEEL R ISe 4

35 6GU#-030010-6000 BRACKET, FUEL TANK S ZsE e 1

36 6GU#-030001-6000 LIMIT BRACKET, SEAT BEHR{SI5E 1

37 6GU#-030120-6000 BRACKET, ROLL-OVER SENSOR ML R AT B 1

38 6KM0-120010 T-TYPE BUSHING ASSY TEWERE 1

39 5020-031001 RUBBER S"ngi'cii?m LICENSE BIRRERSZZRG IR E 1

40 6GUV-032000-8000-0BY00 SUB FRAME ASSY BIZELRIR BN 1

40 6GUV-032000-8001-0BY00 VICE FRAME BIZEZRIR A 1 NANO BLACK
a1 6GU#-030200-6000 BRACKET, REAR FENDER [ERHR S SRIR R 1

42 30006-080025810 BOLT 1Z2fe 1 M8x25
43 30102-080020870 SCREW $2ETM8x 20 2

44 6GU#-030160-6000 BRACKET, FENDER GUARD P E572R 1

45 6FIA-190012 VIN PLATE R 1

46 30902-0420820 BLIND RIVET HIEHET 2 4.2x8




R H B B/GEARSHIFT LEVER

F03-2 Zf&4#F GEARSHIFT LEVER
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective

01 30006-060020870 BOLT M6x20 e 1 M6x20
02 30305-060112 WASHER HE 1 6
03 30303-060112 WASHER HE 1 6
04 30121-060020870 SCREW M6x20 ety 2

05 30200-060870 NUT s 1

06 6GU#-140102-6000 CONNECTING ROD TR 1

07 30200-06087L NUT M6 g 1 M6
08 6GUV-141000-8000 GEARSHIFT CONNECTING ASSY THTHERAS 1

09 6GU#-140110-6000 PEDAL ASSY, GEARSHIFT ROD TR AS 1

10 6KM#-040702-8000 INNER HEX SCREW M6x12 7 AIEETMEX 12 1

11 0700-065404 RUBBER SLEEVE, FOOT PEDAL BHRE 1

12 6NQ#-140104-6002 BOLT, PEDAL BTige 1




R 1/PLASTICS [




FO4-1  #8E441  PLASTICS1
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective

01 7030-220113 BOLT M8x20 MEIREMEX20 5 M8x20
02 6GU#-040009-6000 DECO GUARD, RIM RHsthE 1
03 6KM#-040082-8000 SCREW KIT M5 M5EEBMIZET 4
04 6GUV-043201-8000 FRONT LH SHOCK ABSORBER GUARD BIEERERE 1
05 6GUV-043301-8000 FRONT RH SHOCK ABSORBER GUARD BIGRENE 1
06 6GUV-043402-8000 DECO COVER, FRONT FENDER ISV e 1
07 6GUV-043401-8000-0F000 FRONT FENDER BIEAR 1 AURORA BLUE
08 6WWV-046601-5000 INNER HEX STEPPED SCREW M6x14 M6x 14/~ Fa Mz 8
09 6GU#-040033-6000-0HDOO FRONT GUARD, HEADLIGHT KNKTRIE 1 GALAXY GREY
10 6GU#-040013-6000-0D100 UPPER DECO PLATE, HEADLIGHT ANT_E2AHHR 1 MATTE ;"LTL\SCTKSILVER
11 30110-420095010 SELF-TAPPING SCREW ST4.2x9.5 BIUEET 8 ST4.2x9.5
12 6GU#-040032-6000 REAR GUARD, HEADLIGHT KITRE 1
13 6GU#-000201-6000 INNER HEX SCREW M6x25 A7 AIBETM6X 25 2
14 6GU#-000202-6000 T SHAPE BUSHING KIT TEWERS 2
15 5020-031001 RUBBER S"ngf\'cgégm LICENSE BIRERSZZRG IR E 2
16 6KM#-040702-8000 INNER HEX SCREW M6x12 7 AIRETMEX 12 6
17 30110-420130070 SELF-TAPPING SCREW ST4.2x13-C-H BIUEET 3 ST4.2x13-C-H
18 6GUV-040201-8000 WINDSHIELD FX IR 1
19 6GUV-040101-8000 BRACKET, WINDSHIELD PRI 7 2R 1
20 6GUV-030008-8000 BOLT, WINDSHIELD BRACKET FX SZER1ZH 4
21 6GUV-040301-8000 PLUG, WINDSHIELD BRACKET EEZE e 2
22 6KM#-160420-8001 SPONGE MAT KA SR 3




¥ 11 /PLASTICS I




FO4-2  #8EH42  PLASTICS2
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective

01 6GU#-040017-6000-0VR0OO LH FRONT GUARD, RADIATOR BURes RIS 1 ULTRA SILVER
02 6GU#-040016-6000 LH REAR GUARD, RADIATOR e = 1
03 30110-421130010 SCREW Ehyet) 4 ST4.2x13
04 6GU#-040021-6000 RUBBER MAT, RADIATOR GUARD BAERIN S cEL 4
05 6KM#-040082-8000 SCREW KIT M5 M5EEBMIZET 5
06 6GU#-040031-6000 CAP, RESERVOIR Bl7kFENE 1
07 6GU#-040019-6000-0VR0OO RH FRONT GUARD, RADIATOR ey SN 1 ULTRA SILVER
07 6GU#-040019-6000-0VLOO RH FRONT GUARD, RADIATOR ey SR 1 PAINTED ULTRA SILVER
08 6GU#-040018-6000 RH REAR GUARD, RADIATOR B AEINE 1
09 6GU#-040035-6000 CANISTER COVER IiEgs= 1
10 6GU#-040042-6000 SPROCKET GUARD S 1
11 0010-021017-0010 BOLT M6x25 12e 2 M6x25
12 30006-060025810 BOLT 24 2 M6x25
13 6GU#-040055-6000-0D100 RH DECO STRAP PEPi S 1 MATTE nyCTKSILVER
14 6GU#-040054-6000-0D100 LH DECO STRAP Y373 1 MATTE g'LfCTKSILVER
15 6GU#-040056-6000 WATER-PROOF PLATE, AIR FILTER TURERIEIIKAR 1
16 30006-050016810 BOLT e 2 M5x16 2019/07/01
17 30303-050042 WASHER HE 2 5
18 6GU#-040071-6000 FENDER GUARD HiRE 1
19 9060-040310 PLASTIC CLIPS 2] SRS 4
20 6GUV-043501-8000 RADIATOR GUARD BuheRinE 1
21 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x 1497 FIL8ET 4




A T/PLASTICSII




AN
FO4-3  #8¥H43  PLASTICS3
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective

01 6GUV-042600-8000 DECAL, FUEL TANK LH DECO GUARD B A BN EES 1

N s MATTE MIST SILVER
02 6GUV-041101-7000-0D100 LH FRONT DECO PLATE, FUEL TANK R RIS 1 BLACK
03 6NQ#-000205-6001 MOUNTING SCREW, CHAIN GUARD PESIP-ELAEIRET 2
04 6GUV-041701-7000 LH VENTILATION GRID B XA 1
05 30110-420130070 SELF-TAPPING SCREW ST4.2x13-C-H BEBUEET 8 ST4.2x13-C-H
06 6GUV-041301-7000-0D100 LH DEFLECTOR, FUEL TANK A IENXAR 1 MATTE E';"LECTKSI"VER
07 6GUV-041801-7000 RH VENTILATION GRID BIEX M 1
08 6GUV-041401-7000-0D100 RH DEFLECTOR, FUEL TANK SHEEERAR 1 MATTE nyCTKSILVER
09 6GUV-041201-7000-0D100 RH FRONT DECO PLATE, FUEL TANK AR GRIREIRIFAR 1 MATTE Q&SCTKSILVER
10 6GUV-042700-8000 DECAL, FUEL TANK RH DECO GUARD AR EMEES 1
11 6KM#-040082-8000 SCREW KIT M5 MSEEEMIRET 2
12 6GUV-042401-7000 LH INNER DECO GUARD, FUEL TANK SHAEA RS 1
13 6KM#-100002-8000 PLUG BEAFIRIEE 8
14 30006-060025810 BOLT 1248 6 M6x25
15 6KM0-120010 T-TYPE BUSHING ASSY TEIWERS 6

RUBBER SLEEVE, FRONT LICENSE
_ 1 BT AB < 204 A RS

16 5020-031001 BRACKET HIRERESZ MR RIE 6
17 8030-040800-00001 NUT CLIP M6 M6IREGS2 3 M6
18 8010-000002 TOOL FHRST4.2 3 ST4.2
19 6GUV-042501-7000 RH INNER DECO GUARD, FUEL TANK SEEGA RS 1
20 6GU#-040015-6000 DECO COVER, POWER LOCK E RSl 1
21 6GU#-040014-6000-0D100 UPPER GUARD, FUEL TANK A HPE 1 MATTE é“Lf’CTKSILVER
22 6L30-050020 SCREW KIT M5x12 HEBMIRET 2 M5x12
23 6KM#-040066-8001 SPONGE STRAP paTinES 2




#EEIV/PLASTICS IV




FO4-4  #BEl44  PLASTICS4
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective

01 6GUV-041901-7000 BATTERY BOX Bitta 1
02 8010-000002 TOOL FHRST4.2 7 ST4.2
03 8030-040800-00001 NUT CLIP M6 M6IR Gk 1 M6
04 5HY#-040001-1000 BOLT M6x14 M6 X 14 2
05 9010-120008 FUEL TANK SPONGE SHFESaRR 2
06 6GUV-042301-7000 DUST-PROOF BOOT FEERbI S 1
07 6NQ#-000206-6001 INNER HEX SCREW M6x16 A7 RBIRETM6x 16 2 M6x16
08 6GUV-040029-8000-0D100 RH REAR DECO GUARD BEhE 1 MATTE nyCTKSILVER
09 6GU#-040023-6000 RH REAR GUARD aEk= 1
10 6GUV-040028-8000-0D100 LH REAR DECO GUARD o= i 1 MATTE o oIVER
11 30118-420095010 SELF-TAPPING SCREW ST4.2x9.5 B IUEET 2 ST4.2x9.5
12 6GU#-040022-6000 LH REAR GUARD EERE 1
13 A000-040302 RUBBER DAMPER HFEIMPEE IR 4
14 30110-421130010 SCREW BLUEET 10 ST4.2x13
15 30006-060025810 BOLT 24 4 M6x25
16 6KM0-120010 T-TYPE BUSHING ASSY TEWERS 4
17 5020-031001 RUBBER S"ngf\'cgégm LICENSE BIRERSZERGIRIRE 4
18 6GU#-040024-6000 REAR LOWER FENDER ETERIR 1
19 6GUV-043601-8000-0D100 DECO COVER, LH SIDE BAG BRACKET a7 EREE NS 1 MATTE Q"Lf’CTKSI"VER
20 6GLV-043701-8000-0D100 DECO coggi,c EII;ITSIDE BAG B — 1 MATTE I;\IILIASCTKSILVER
21 6KM#-040082-8000 SCREW KIT M5 M5EEEHMRET 4
22 6KM#-040066-8001 SPONGE STRAP B 2
23 6KM#-040077-8000 SPONGE STRAP 3 BRE3 2




FO4-5% H14VI/PLASTICS VI




AN
FO4-5 #BEH45  PLASTICSS
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
01 6GU#-040011-6001-0VUOO LH PANEL yastialiy 1 MATFSEII'_\C/EEF;CURY
02 6KM#-040082-8000 SCREW KIT M5 M54EEEMIRET 11
03 30118-420095010 SELF-TAPPING SCREW ST4.2x9.5 =il 2 ST4.2x9.5
04 A000-040703 INNER HEX SCREW R7<FIRETM6% 20 2 M6x20
05 6090-040302 RUBBER DAMPER EhRE 2
06 6090-040303 BUSHING wHE 2
07 6GU#-040012-6001-0VUO0 RH PANEL GiFtR 1 MATFSEII'_\C/EEF;CURY
08 6GU#-040027-6000 REAR FENDER ERYRR
09 6GU#-040034-6001 CHAIN GUARD WS 1
10 6GU#-040036-6001 BRACKET, REAR FENDER BRI EER 1
11 30110-420130070 SELF-TAPPING SCREW ST4.2x13-C-H BIURET 3 ST4.2x13-C-H
12 6GU#-040041-6000 INNER LINER, REAR LICENSE [EhEERPIIHR 1
13 30110-420160010 SCREW =ty 2 ST4.2x16
14 6GUV-040037-6002 SUPPORTER, REAR LICENSE [EhERRSTIER 1 2021/8/28
15 30110-420095010 SELF-TAPPING SCREW ST4.2x9.5 BIURE] 2 ST4.2x9.5
16 5HY#-040001-1000 BOLT Mé6x14 IZREM6x 14 3
17 6GU#-040038-6000 MOUNTING PLATE, REAR LICENSE [EhERRLAER 1
18 A000-040202 INNER HEX SCREW M5x14 7 FIRETM5x 14 1 M5x14




Hi BB B/FRONT SUSPENSION ASSY




FO5 gBUEZE FRONT SUSPENSION
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
01 30102-080025870 INNER HEX SCREW M8x25 1257 10 M8x25
02 6GU#-050001-6000 PRESS COVER, HANDLEBAR HEEES 1
03 6GU#-050002-6000 BRACKET, HANDLEBAR TS R 1
04 30102-060016870 SCREW M6x16 et 2
05 6KJ0-050005 WASHER B 4
06 6K10-050004 DAMPER RUBBER, UPPER TRIPLE R 4
CLAMP
07 6NTA-050003 LOCK SCREW, UPPER TRIPLE CLAMP TR EENRET 1
08 6KJ0-050006-00001 LINER, UPPER TRIPLE CLAMP iR E 2
09 A000-050004 WASHER HE 1 5
10 6GUV-050010-8000 BRACKET, HEADLIGHT KRITLEESERAE 1
11 5020-031001 RUBBER S"ngf\'cgégm LICENSE BIRERSZZRG IR E 2
12 30006-060012870 BOLT M6x12 12e 2 M6x12
13 6GUV-050003-6002 UPPER TRIPLE CLAMP iR 1
14 30204-102810 NUT M10x1.25 s 2 M10x1.25
15 A000-050006 LOCK NUT 1 PRARET 1
16 A000-050008 WASHER B 1 5
17 A000-050007 LOCK NUT 2 PEARBI 1
18 A000-050009 DUST CAP, UPPER RETAINER FEEpLeE 1
19 A000-050100-10000 STEERING BEARING ASSY HRiHRES 2
20 A000-050400 ANTE-DUST CAPEULNOgV ER RETAINING B =AY 1
21 6GUV-050300-8000 LOWER TRIPLE CLAMP TERAE 1
22 A000-050011 RUBBER PLUG 2 eI 1
23 6GUV-050100-8000 FRONT LH SHOCK ABSORBER RIEREeS 1
24 6GUV-050200-8000 FRONT RH SHOCK ABSORBER BIaREEE 1
25 6GU#-050100-6001-24 OIL SEAL SES 2
26 30102-080040870 SCREW M8x40 ety 2
27 30102-102060810 SCREW M10x1.25x60 25T 2 M10x1.25x60
28 6KIV-160920-8001-M1 FRONT SIDE REFLECTOR BIURETER 2 2021/4/28
29 A000-0501A0 STEERING BEARING ASSY HAiEES 1
30 6GU#-050100-6001-25 ANTI-DUST CAP Frs 2




FO6J5 &4 K FR/REAR SUSPENSION ASSY




FO6 5228 REAR SUSPENSION
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective

01 6GUV-060100-8000 REAR SHOCK ABSORBER ERERE 1

02 6NT1-060003 DUST CAP, SMALL N 6

03 6GU#-060006-6000 BOLT M12x75 =FREEIZIEM12Xx75 2

04 30102-122120110 SCREW M12x1.25x120 et 1

05 6GU#-060003-6000 SPACER, A-SHAPE SWING ARM =REELERE 2

06 30102-122060110 SCREW M12x1.25x60 et 1

07 6KM#-040082-8000 SCREW KIT M5 M5EEBMIZET 3

08 30204-122810 NUT M12x1.25 g 3 M12x1.25
09 6GUV-060300-6002 ROD ASSY RIFFEE 1

10 6GU#-060502-6000 RH ADJUSTING BLOCK, CHAIN BHERETIR 1

11 6AQV-060009-1002 BOLT M10x130, TIE ROD RIFFIZ4M10x 130 1 M10x130
12 6GUV-060009-8000 CHAIN GUARD HERIPR 1

13 A000-060004 NUT M20x1.5 125 1 M20x1.5
14 6GU#-060004-6002 REAR FORK SHAFT B4 1

15 6GU#-060001-6001-0BY0O0 REAR FORK BEX 1 NANO BLACK
16 6L30-060013 LOCK NUT, CHAIN ADJUSTER HERET R MRIEE 2

17 6GU#-060007-6000 ADJUSTING BOLT, CHAIN PERETIIER 2

18 6GU#-060501-6000 LH ADJUSTING BLOCK, CHAIN FEERETIER 1

19 6GUV-060200-6002 SWING ARM =REEEE 1

20 6L30-060030 OIL SEAL, REAR FORK X 4

21 6L30-060007 CAP, REAR FORK LINER EFE SR 4

22 6L.30-060004 LIMIT WASHER PRAERE 2

23 6L30-060020 BEARING, REAR FORK ISR ANETES 2

24 6GUV-060401-6001 BUSHING, REAR FORK BEXHE 2

25 6GUV-060303-6000 SPACER, TIE ROD FITEEZERE 1




Bif#/FRONT WHEEL

FO7 Ei% FRONT WHEEL
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective

01 6GUV-070200-8000 FRONT RIM ASSY BUISCHRES 1

02 30501-030800N OIL SEAL BHES] 2 FB30x42x7

03 30400-02003 BEARING IS 2 6004-2RS

04 5190-070030-1000 VALVE, INFLATION S 1

05 A000-070002 BUSHING, FRONT AXLE BICIE 2

06 30705-1803 FRONT TIRE ieha 1

07 A000-070001 AXLE, FRONT WHEEL ElE 1 WIT/:'BSKgﬁsgf K
08 A000-050016 RUBBER PLUG, FRONT WHEEL AXLE BUECHIRAREE 1

09 6GUV-070200-8000-21 FRONT RIM CAP BIECHELRIE 36

10 6GUV-070203-8000 FRONT RIM SPOKES RIRCIEIES 36




FO8  7RIEHIsh2A (ABS)  BRAKE ASSY (ABS
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
01 6GU#-080001-6001-M1 FRONT BRAKE DISC Bz 1
02 6GU#-081800-6002-M1 RPM SENSOR, FRONT WHEEL BRSO IERIGRkES 1
03 30006-060016870 BOLT M6x16 2 2 M6x16




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
04 6GU#-080002-6001 FRONT GEAR RING RIAHE 1
05 A000-080003-10000 BOLT, BRAKE DISC Hlahiigie 10
06 6GU#-090002-6001 REAR GEAR RING G5 1
07 6GU#-090001-6000-M1 REAR BRAKE DISC EHIanE 1
08 6GU#-081700-6001-M1 RPM SENSOR, REAR WHEEL [REIIERIGRkES 1
09 30006-060016870 BOLT M6x16 24 2 M6x16
10 30303-060112 WASHER B 1 6
11 A000-080006-10000 WASHER 1 BHT7%x24%1.6_HREZR100HV 1 2022/5/29
12 A000-080007-10000 WASHER 2 BET 1
13 6NTG-080005 RETURN SPRING EIVEEES 1
14 6GU#-081401-6001 REAR BRAKE PEDAL TEHIEnEtR 1 2020/11/26
15 30102-102060810 SCREW M10x1.25x60 ety 2 M10x1.25x60
16 30102-060020810 SCREW M6x20 25T 2 M6x20
17 30102-060012810 SCREW M7 ABIBETMEX12 1
18 6GUV-080004-8000 WIRE CLIP, BRAKE FLUID HOSE HIEhHE g 1
19 6GUV-081000-8000 ABS BRAKE ABSHIRNES AL 1
20 6GUV-081100-6001 FRONT LH BRAKE CALIPER BIAHEHAES 1
21 6GU#-0811A0-6000 FRONT BRAKE PAD ASSY mislzhRES
22 A000-080102-2000 WASHER HE 16
23 6GU#-081000-6000-22 BANJO BOLT 1 iz 1
24 6GUV-081020-8000-M1 FRONT BRAKE INLET PIPE BURIIBEHE 1
25 6GUV-081010-8000-M1 FRONT BRAKE OUTLET PIPE BIIRD e 1
26 A000-080131-2000 LEVER FiE 1
27 6GU#-080110-6003-M1 FRONT BRAKE /miTER CYLINDER HIHIERES 1 2021/4/19
28 6GU#-081000-6000-23 BANJO BOLT2 HEHERTI 5
29 6GU#-080010-6003 HYDRAULIC INDUCTION SWITCH XS R R FF o5 1 2021/4/19
30 6GU#-080007-6000 WIRE CLIP, RPM SENSOR CABLE LR TR E AR 1
31 6GUV-081500-8000-M1 MAB ACTUATOR MABHTETT 1
32 6GU#-081050-6000 REAR BRAKE FLUID OUTLET HOSE J=rali = 1
33 6GU#-081040-6000 REAR BRAKE FLUID INLET HOSE =r = 1
34 6GU#-080009-6000 WIRE CLIP, BRAKE FLUID HOSE HIEmHEs%Tk 2
35 A000-080211-2000 FLUID RESERVOIR CAP HthE= 1
36 A000-080232-2000 SEAL RING, FLUID RESERVOIR SR 1




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
37 A000-080212-2000 FLUID RESERVOIR SHFMA 1
38 6GU#-081300-6000-24 CLIP, FUEL HOSE HEXk 2
39 6GU#-081300-6003 REAR BRAKE 'XS;IER CYLIDNER BNERER 1 2021/4/19
40 6GUV-091100-6003 REAR BRAKE CALIPER EHIEtHAAS 1
41 6GUV-0911A0-6003 REAR BRAKE PAD ASSY EfsAES 1
WIRE CLIP, REAR BRAKE MASTER x N
42 6GU#-080006-6000 CYLINDER ERERBEELEFR 1
43 30006-050012870 BOLT 124 3




6 ZRS/STEERING SYSTEM

A

F10 #5[@Z%%  STEERING SYSTEM

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
01 30102-060075870 SCREW M6x75 1247 2 M6x75
02 6KJ0-100011 BALANCER TfEth 2
03 8060-100109 TENSIONER TOOL BREH 2
04 30200-060810 NUT 25 2 M6
05 6GUV-100001-6001 LH HAND GRIP EREE 1 2022/2/28
06 6GUV-100101-8000 HANDLEBAR PIPE AEEE 1
07 6NQV-100200-6006 LEVER, CLUTCH BeFWRES 1 2021/11/1
08 6GUV-100600-8000 CLUTCH CABLE HERR 1
09 6GUV-100020-6001 ELECTRICAL THROTTLE ASSY EBFHIIAMN 1 2021/05/29
10 30105-040030410 SCREW M4x30 24T 2 M4x30
11 6KJ0-100002 CLUTCH PULL BINDING HEA RIS 1
12 6GUV-166000-8000 HANDLEBAR SWITCH ASSY, LH EFEFREK 1
13 6GUV-167000-6101 HANDLEBAR SWITCH ASSY, RH AFBFERR 1 2021/04/17
14 6NQV-100201-6002 CLUTCH LEVER HAFWH 1




Ji%/REAR WHEEL




F11 REAR WHEEL
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective

01 6L30-110001 REAR WHEEL SHAFT iy 1
02 3120914 CHAIN S 1
03 A000-110002 LH SHAFT SLEEVE, REAR WHEEL [BRIiE 1
04 30204-102810 NUT M10x1.25 s 1 M10x1.25
05 30020-102025410 STUD B 1 AM10x1.25x25
06 6GUV-110004-6000 REAR SPROCKET [EHER 1
07 30501-035800N OIL SEAL SES 1 FB35x52x8
08 30800-05205 CIRCLIP FOR HOLE FLAE MR 1 52
09 30400-02503 BEARING IS 1 6205-2RS
10 6GU#-110002-6000 SPROCKET SEAT HERCRE 1
11 6GU#-110003-6000 BUSHING, SPROCKET SEAT TR E 1
12 30400-02001 BEARING PETILES 2 6204-RS
13 6L30-110003 DAMPER, SPROCKET HEEOIE PR 6
14 6GUV-110200-8000 REAR RIM ASSY BRBAS 1
15 5190-070030-1000 VALVE, INFLATION S 1
16 30501-028800N OIL SEAL S 1 FB28x47x7
17 6NT1-110003 WASHER, REAR WHEEL AXLE ERAEHE 1
18 A000-110009 WASHER 18, REAR WHEEL AXLE B8 1
19 A000-110011 NUT, REAR WHEEL [EEHMERS 1
20 30903-0403510 COTTER PIN FOH 1 4.0x35
21 30705-1768 REAR TIRE eha 1
22 6GUV-110200-8000-21 REAR RIM CAP [ERCIA%IE 36
23 6GUV-110202-8000 REAR RIM SPOKES [BiiEiEs 36




M 4/FUEL TANK




F12 ;H% FUEL TANK
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective

01 30006-060025810 BOLT 2 M6x25
02 6KM0-120010 T-TYPE BUSHING ASSY TEIWERS
03 5020-031001 RUBBER S"ngi'cgégm LICENSE BIRRERSZZRG IR E 4
04 6GU#-120001-6000 O-RING, FUEL TANK MFEOORLE 1
05 6GUV-121000-8000 DECAL, FUEL TANK HETEES 1
06 6GUV-120002-6002 HEAT INSULATOR, FUEL TANK SHFEPRAE 1 2022/3/3
07 6NQ0-120001 FUEL PIPE, FUEL TANK SHFERHE 1
08 30601-111010 CLAMP A11 TfEALL 1 A1l
09 6KJV-150900-8001 FUEL PUMP ASSY RS 1 2021/05/10
10 30006-050020810 BOLT =i 5 M5x20
11 6KJ0-120330-10000 QUICK JOINT gL 1
12 6070-120400 CLAMP TRINGE (D14.5) 4 Dia14.5
13 6GU#-120020-6000 HIGH-PRESSURE FUEL HOSE ASSY 2 BEHEESI 1
14 6090-120221 RUBBER SLEEVE, FUEL FILTER, EFI A SRR IRE 1
15 805A-120004 FUEL FILTER, EFI =2l b= 1
16 6GU#-120010-6000 HIGH-PRESSURE FUEL HOSE ASSY 1 BEHEES] 1
17 6090-120210 QUICK JOINT gL 1
18 6GUV-170200-6000-M1 FUEL LEVEL SENSOR R REER 1
19 30202-060110 NUT M6 eSS 4 M6
20 6KM#-040081-8000-M1 NUT CLIP M5 M543 2
21 6GU#-120003-6000 LH GLUE FILM, FUEL TANK SHFERER RN 1
22 6GU#-120004-6000 RH GLUE FILM, FUEL TANK TEREBA RN 1
23 6GUV-1200A0-6000 HIGH-PRESSURE FUEL HOSE ASSY BEREES 1
24 6NQ0-190005 TAPE =R 2
25 6KJ0-150903 BUSHING WE 5
26 6KJ0-150902 SEAL WASHER, TOP COVER TREERE 1
27 6KJ0-150901 LOCK PAD, TOP COVER MEHER 1




BE# 5 /SEAT ASSY

F13 gy SEAT
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
01 6GUV-130100-8000 SEAT BEER R, 1
02 6KM0-130205 RUBBER sl it 5




WEBIFOOTREST




F14 Jf& FOOTREST
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
01 6GU#-140202-6000 LIMIT BOLT PRAZIRET 2
02 6GUV-140220-6003-0BY00 FRONT FOOTREST SEAT, LH RIS 1 NANO BLACK 2022/10/17
02 6GU#-140220-6001-0BY00 LH FRONT FOOTREST SEAT RIS EER 1 NANO BLACK
03 30105-050014470 SCREW Y257 8
04 6GU#-140205-6000 LH FRONT FOOTREST RUBBER sl 1
05 30903-0322210 COTTER PIN FOH 2 3.2x22
06 A000-140103-20000 SPRING nE 2
07 6WWV-140141-5000 PIN SHAFT 5 2
08 6GUV-140600-6002 BRACKET, LH FRONT FOOTREST RIS ZRA 1
09 30121-080030170 SCREW M8x30 1257 4
10 6KM0-140103 FLANGE BOLT, M8x25 maige M8x25
11 6GU#-140092-6000 LIMIT RUBBER, FOOTREST BOARD PIBEPRAIAR 2
12 30303-060152 WASHER HE 1 6
13 30102-060012810 SCREW RI7SAIRETMEX12 1
14 6GUV-140005-8000 DECO BUCKLE, REAR FOOTREST = llEegi 2
15 6KM#-040082-8000 SCREW KIT M5 M5EEEMIRET 2
5 i DECO PLATE, LH FOOTREST b s i
16 6GUV-140060-6400 BRACKET sl s =i 1
17 30105-050010410 SCREW 1257 4 M5x10
18 6GUV-140810-8000 BRACKET, LH FOOTREST AT ZRAA M 1
19 A000-140142 PIN SHAFT Dia 8 fHHe8 2 Dia 8
20 A000-140106 LOCATING GASKET 2 EfEAT 2
21 A000-140104 LOCATING GASKET 1 EAERRT 2
22 30802-00603 CIRCLIP 6 FrOE6 2 6
23 5190-037813 SPRING B 2
24 5190-037814 STEEL BALL G2 2
25 6GUV-1400B0-6000-0VX00 REAR FOOTREST, RH GIEHEEEH_PCEEYLR 1 PC MERCURY SILVER
26 6GU#-140041-6000-0VX00 REAR FOOTREST SEAT, LH pasl =yl 2 1 PC MERCURY SILVER
27 6GU#-140080-6000 RUBBER, REAR FOOTREST BOARD ISR R AR 2
28 6GU#-140051-6000-0VX00 REAR FOOTREST SEAT, RH AIEHEEE 1 PC MERCURY SILVER




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
29 6GUV-140070-6400 DECO PLA;FEAEEE?OTREST BRI ZRE IR 1
30 6GUV-140010-8000 BRACKET, RH FOOTREST BRIESIZREM 1
31 6GUV-140700-6002 BRACKET, RH FRONT FOOTREST GRIEIESZZRA M 1
32 6GU#-140206-6000 RH FRONT FOOTREST RUBBER ARIERE 1
33 6GUV-140230-6003-0BY00 FRONT FOOTREST SEAT, RH GRS EEA L 1 NANO BLACK
33 6GU#-140230-6001-0BY00 RH FRONT FOOTREST SEAT GRIMEBEEM 1 NANO BLACK
34 6GU#-140096-6000 RH DECO CLASP, FRAME FEBRAER 1
35 6GU#-140095-6000 LH DECO CLASP, FRAME TELRAER 1
36 6GU#-140097-6000 FRONT DECO CLASP, FRAME ZEBERIEERI 2
37 6GUV-1400A0-6000-0VX00 REAR FOOTREST, LH EfSHEER_PCREYLIR 1 PC MERCURY SILVER
38 30300-100112 WASHER HE 2
39 6GUV-140030-8000 O-RING ORI £1E] 2
40 6GUV-140100-8000-0VX00 REAR ARMREST BHF 1 MERCURY SILVER
41 30102-080016810 INNER HEX BOLT A7 BEESEET 4




4% RA/ELECTRIC SYSTEM

F15 EB88&%  ELECTRIC SYSTEM
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
01 6GUV-150100-8000 MAIN CABLE F4R 1
02 30006-060035810 BOLT M6x35 124 1 M6x35
03 30006-060045810 BOLT M6x45 12ie 1 M6x45




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
04 1080-150700 TIE BAND, BATTERY bt 1
05 31021100 BATTERY BBt 1
06 6070-151200-1000 SWITCH, SIDE STAND BEFR 1
07 8010-090005 BOLT M6x16 1EEM6X 16 1 M6x16
08 01AA-177000 REGULATOR BAERR 1 330W
09 30006-060012870 BOLT M6x12 24 2 M6x12
10 30118-420095010 SELF-TAPPING SCREW ST4.2x9.5 BBUEET 1 ST4.2x9.5
11 30118-420130010 SELF-TAPPING SCREW ST4.2x13 BBUEET 2 ST4.2x13
12 6GU#-150001-6000-M1 CLASP -0
13 7030-150005 TIE BAND 1 4
14 801F-100101 TIE BAND s
15 6GU#-150200-6000 POSITIVE CABLE, STARTER MOTOR REHZIAERE 1
16 6GU#-150300-6000 NEGATIVE CABLE, STARTER MOTOR EEEh ik atkek 1
17 6GU#-150400-6001 AUXILIARY CABLE, LICENSE LIGHT RN TRIFR4S 1
18 6GU#-150500-6001 USB POWER OUTLET SOCKET USBESREIHEE 1 2020/10/12
19 6GU#-150600-6100 VEHICLE CONTROL UNIT EEEER 1
20 30006-060016870 BOLT M6x16 12he 2 M6x16
21 6GU#-150700-6000 POSITIVE CABLE, STARTER RELAY FEENURER BRI IR, 1
22 6GUV-151800-7501-M1 T-BOX Beepiz 1
23 6KJ0-150600 SENSOR, ROLL-OVER RS 1
24 30006-050020810 BOLT 2 2 M5x20
25 6GU#-150430-6000 EARTH WIRE, ENGINE Ko TkEL 1 2020/9/23
26 9010-150310-10001 STARTER RELAY feEhYkeaEs 1
27 A000-150800 AUXILIARY RELAY fHENYRERES 2
28 KNLO-150600 HORN N 1
29 30006-080016870 BOLT 12e 1
30 6GUV-001000-8000 ECU ECURAL 1
31 6GU#-000201-6000 INNER HEX SCREW M6x25 A7 RIRETM6x 25 4
32 6GU#-156000-6000 WIRE PROTECTOR KRIFE 1 2020/9/16




KT B./LIGHTS

F16 JJTHE LIGHTS
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective

01 30006-060025870 BOLT M6x25 i2te 1 M6x25
02 30110-350095010 SCREW B BT 2 ST3.5%9.5
03 6GU#-160410-6002 LH FRONT TURN LIGHT FRIEEMNT 2
04 6GU#-160420-6002 RH FRONT TURN LIGHT GRIEEmENT 2
05 6GUV-160110-8000 HEADLIGHT BURBKT 1
06 6GUV-162100-6003 TAIL LIGHT ASSY BITEE 1
07 6FIV-160600-6601 LICENSE LIGHT hEERKT 1
08 6KM0-160230-00001 REAR REFLECTOR ISISERE 1
09 8030-040800-00001 NUT CLIP M6 M6IREE 1 M6




{\3 & R/DASHBOARD ASSY

/%

F17 {X3 DASHBOARD
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
01 6GUV-171010-8000 LCD DASHBOARD TRERSERZA 1
02 30102-050012810 SCREW M5x12 25T 2 M5x12




AH %% /COOLING SYSTEM

F18  &ZD&K% COOLING SYSTEM
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
01 6GU#-040044-6001 DEFLECTOR, FAN REBESiRE 1
02 30006-060016870 BOLT Mé6x16 12t 2 M6x16




03 8030-040800-00001 NUT CLIP M6 M6IR sk 6 M6
04 A000-180010-20000 BUSHING, RADIATOR DAMPER BRR BRI E 1

05 6GU#-180001-6000 WATER INLET PIPE, RADIATOR BUABSHIKE 1

06 9010-180007 CLAMP, WATER HOSE KERIGAN 1

07 A000-180002-20000 WATER OUTLET PIPE, RADIATOR BuRas ke 1

08 A000-180006 CLAMP B30 R§%B30 3 B30
09 6GU#-180003-6000 CONNECTING PIPE, RESERVOIR BKFEEREE 1

10 30601-212570 CLAMP E7 %373 2

11 A000-050015 WIRE CLIP, FRH%TE BRAKE FLUID RIBIBNHESE 1

12 6GUV-180010-6001 RESERVOIR TANK ASSY BIKEEE 1

13 A000-180005 DAMPER2, RADIATOR BRI R 3

14 30006-080030870 BOLT M8x30 Ze 1

15 6GUV-181000-8000 RADIATOR FAN BRENEES 1

16 A000-040302 RUBBER DAMPER HEIMP SRR 1

17 6NTA-181300 FAN MOTOR ASSY XESEEHIEE 2

18 30006-060020870 BOLT M6x20 1Ze 4 M6x20
19 30303-060112 WASHER HEF 4 6
20 30306-060112 WASHER HE 4 6
21 6GUV-181010-6001 FILLER CAP ASSY kO==ES 1

22 6GUV-181100-8000 RADIATOR ASSY BRI 1

23 6KM#-180210-8000 RESERVOIR TANK CAP ASSY BlKFESES 1




injury or death.

to the vehicle.

Failure to follow these instructions may result in serious

® Read the Owner’s Manual carefully before riding. Do not
attempt to do any improper modification or customization

® Always wear helmet and protective gear.

® Use unleaded gasoline of 95 Octane or above.

® Do not touch muffler, radiator and engine when hot. Do
not touch rotating parts such as wheels during running.

® Drive according to road conditions. Slow down in poor
visibility and on slippery road surfaces.

® Have your vehicle serviced or adjusted regularly,
especially the drive chain.

® Do not run the engine atidle for a prolonged period.

® Always start driving at the 1% gear.

® Shut off the engine when the oil pressure indicatoriais on.

CAFMOTO

6NQ#-190002-6002 EU217 _/

F19-1 ZZ&EML{E  WARNING DECAL KITS
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
01 6NQ#-190002-6002 INSTRUCTJ&%’I\SEL' SAFETY RO 1
02 6GU#-190001-6000 LABEL, SPROCKET GUARD HERC SRS 1
03 6GU#-190002-6000 LH LABEL, FUEL TANK FEATIRRE 1
04 6GU#-190003-6000 RH LABEL, FUEL TANK HFEAIRhE 1
05 6GUV-190102-8000 DECAL, FRONT FENDER DECO COVER BRSNS 1
06 6GUV-190101-8000 MODEL DECAL BIENETE 2




Be% LE/TOOLS

F20 FEZETEH TOOLS
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
02 6GUV-200400-6001 RH REAR VIEW MIRROR BIEREEL 1 2022/3/22
03 6GUV-200300-6001 LH REAR VIEW MIRROR ERRER 1 2022/3/22
04 8010-000012 TIE BAND ASSY SN AN 2




43 % /BRACKET SIDE BAD

2
1
AY
F22 B83ZE BRACKET SIDE BAD
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective

01 30102-080060810 SCREW M8x60 1247 4 M8x60
02 6GUV-220003-8000 BUSHING 40x15x8 #9E40x15%8 4 40x15x8
03 6GUV-220002-8000-0BP00 BRACKET, RH SIDE BAD AL EE 1
04 6GUV-220001-8000-0BP00 BRACKET, LH SIDE BAD YaavalcIsgE s 1




#Rh7& & £ %/FUEL EVAPORATION SYSTEM|

Vi

F36 WBABERAZRZ  FUEL VAPORIZATION SYSTEM
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
01 9GQ0-360100 TWO-WAY VALVE A 1
02 1F30-172000 CANISTER MAGNETIC VALVE B HEFB R ) 1
03 6L.30-360200 CANISTER b 1
04 8010-180018 JOINT, HEAT TRANSMIT PIPE feRuKERSL 1
05 8010-360001 VACUUM T-JOINT RE=EEL 1
06 6GU#-360001-6001 FUEL ADSORPTION HOSE A RO B 1
07 6GU#-360002-6000 FUEL VAPOR HOSE 1 R ET 1
08 6GUV-360003-6001 FUEL VAPOR HOSE 2 BOHERREL 1
09 6GU#-360004-6000 FUEL VAPOR HOSE 3 BOHERR B 1
10 6GU#-360005-6000 FUEL VAPOR HOSE 4 WHEREIV 1
11 6GU#-360007-6000 LH FUEL DESORPTION PIPE AR 1
12 6GU#-360008-6000 RH FUEL DESORPTION PIPE GRRHBRBE 1
13 30601-108010 CLAMP A8 IRHEAS 4 A8
14 30601-110010 CLAMP A10 b7 4 A10




15

30601-111010

CLAMP A11

IRfEALL

All

16

30601-112010

CLAMP A12

EN

Al12




F41)875 28 B B/AIR FILTER ASSY

V- x

F41 =828 AIRFILTER
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective

02 0HU0-111100 FILTER ELEMENT pregoyazl s 1

03 30601-120030 CLAMP A20 TR$EA20 1 A20
04 30601-110010 CLAMP A10 7%+ 1 A10
05 0HU0-110010 BRACKET, SECONDARY GULP VALVE TRNSRSERAS 1

06 30601-117020 CLAMP IREAL7_QC/T621_A17 4 A17
07 0HU0-110002-10000 AIR OUTLET PIPE, GULP VALVE WSEESE 1

08 0HU0-110001-10000 AIR INLET PIPE, GULP VALVE HEEESE 1

09 30112-050012410 SCREW ASSY M5x12 EETEEM 2 M5x12
10 30601-118021 CLAMP A18 IR§EA18 1 A18
11 0HU0-111006-10000 AIR OUTLET PIPE, CRANKCASE HEH S 1

12 0HU0-111000-10000 AIR FILTER ASSY =HIEERAS 1

13 0HU0-179000 GULP VALVE RIS 1




E01-1 FATTikidésrERIUPPER & LOWER CRANKCASE

g
)




E01-1 & TAHiMFED S  UPPER & LOWER CRANKCASE
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective

01 0HU0-012300 PLATE,OIL SHIELDING HED EREMF 1
02 0700-011104 GUARD, BREATHER IR S84 1
03 0700-012006 PLATE, LOWER CRANKCASE TFEREEIR 1
04 0700-070001 PLATE, OIL PIPE1 IHHEIER 1
06 0HU0-0100A0-0BPO0 CRANKCASE ASSY HfE S SERE 1
07 0700-010001 RING 62, BEARING 3R LEHER62 1
08 0HU0-0660A0 GEARSHIFT COVER THESGH 1
09 0700-011410 BREATHER ASSY IR SRR A 1
10 0700-012500 SWITCH, OIL PRESSURE HUBMREREFF X 1
11 0700-011402-1000 OIL RETURN HOSE [EHE 1
12 0700-011310 OIL PIPE 5 THEVEH 1
13 0700-0112A0-1BP00 OIL PIPE 4 THEIVEH EEME 1 MAUD SPIRIT BLACK
13 0700-0112A0-1BY00 OIL PIPE 4 IEHEIVEH_ KR 1 NANO BLACK
14 0700-070300 OIL PIPE 1 HHEISH 1
15 0700-012210 OIL PIPE 3 UM =y 1
16 0700-012710 OIL PIPE 2 HEAH 1
17 0700-011102-00001 STUD M10x57 WELAZEE 1
18 0700-011103 PIPE BREATHER A B =y 1
19 30410-01000 ROLLER 10x14 EEAF10X14 3 10X14
20 30403-02200 NEEDLE BEARING HK2212 REHAHK2212 1 HK2212
21 30403-01300 NEEDLE BEARING HK1312 REHHARHK1312 1 HK1312
22 0700-010200 OIL SEAL 40x62x8, COUNTERSHAFT ElkNicEy 1 40x62x8
23 0700-011112 O-SEAL RING 29x2.5 O &£ 1 29x2.5
24 0700-066006-00002 OIL LIMIT PLUG PRIFMZNE 1
25 0700-012105-00001 PLUG, MAIN OIL RAIL TS 1
26 0HU0-011106 PLUG, UPPER CRANKCASE i 1
27 0180-014010 WIRE CLIP HFEAE 1
28 0010-080013-0010 BOLT M6x22 12e 2 M6x22 2021/1/7
29 0010-080010-00001 BOLT IBHEMEX 10 7
30 0700-012107-00001 DOWEL PIN, TRANSMISSION SPRING S E e 1
31 0010-021019-0010 BOLT M6x12 12e M6x12
32 0700-066004-00001 BOLT M7x30 e 6 M7x30
33 0700-066007-00001 BOLT M7x26 1ZHEM7 %26 3




34 0700-011105-00002 BOLT 12 6

35 0700-012012-00002 SCREW 1257 2

36 0700-011403 DAMPER, OIL RETURN HOSE EMERERRE 1

37 30601-211550 STEEL BAND CLAMP B11.5 M ERBLL.S 2 B11.5
38 0700-011401 CONNECTING PIPE BREATHER 2y E Sy 1

39 0700-012104-00002 SCREW PLUG M6, OIL PASSAGE SHIEIZEEME 1 M6
40 0700-022018 SOLID PIN 8x14 STIOME 3 8x14
41 0700-012201 0O-SEAL RING 5x2 Of/Z=1H 3 5x2
42 0700-066005 PLUG 6 L6 2 6

43 0700-011202 O-SEAL RING ORI 3 8.2x1.90
44 0700-012701 O-SEAL RING ORI/ 10x2 2 10x2
45 0700-070003 O-SEAL RING 14x2.5 O &£ 2 14x2.5
46 0HU0-011107 SHAFT SLEEVE HE 2

47 0700-012007-00001 BOLT M7x40 121 6 M7x40
48 0700-012004-00002 BOLT 12e 3

49 0700-012003-00002 BOLT 24 2

50 0700-012011-00001 BOLT M8x50 12e 1 M8x50
51 0700-012009-00001 BOLT M7x34 1Ze 1 M7x34
52 0700-012005-00001 BOLT M7x47 12e 1 M7x47
53 0700-011001-00001 BOLT M8x110 1Ze 3 M8x110
54 0700-011002-00001 BOLT M8x120 12he 1 M8x120
55 0700-012001-00002 BOLT 2 4

56 0700-012008-00001 BOLT M9x83 12e 2 M9x83
57 0700-012002 WASHER HE 6 9.2x19x2.3
58 0010-022012 WASHER 8 HEZg 3 8

59 0800-011400 NOZZLE VALVE ASSY A= T3z LS 2

60 01A0-056004 DOWEL PIN ENIfHE6x12 1 6x12




Fi&EM %7 5k RIGHT&LEFT SIDE COVER




E01-2-A AIEMERDR

B

RIGHT&LEFT SIDE COVER

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
01 0700-065205 GROUND CABLE, AUXILIARY iBh L 1
02 30406-00401 ROLLER NEEDLE P4x7.8 REHP4x7.8 4 P4x7.8
03 0110-013030 O-SEAL RING 18x3.55 Of/Z=1H 1 18x3.55
04 01A0-012003 O-SEAL RING 35x3.5 O/ 1 35x3.5
06 0700-013002-10000 GASKET, RH SIDE COVER allE=EsR 1 2018/1/29
07 0700-014002-10000 GASKET, LH SIDE COVER MR 1 2018/1/29
08 0700-065202-10000 GASKET, TRANSMISSION COVER iR 1 2018/1/29
09 01A0-012002-0BY00 STRAINER COVER EMER 1
09 01A0-012002-0BP00 STRAINER COVER ERE 1 MAUD SPIRIT BLACK
09 0HUV-013011-1100 PLUG, RH SIDE COVER AlEES 1 2022/07/15
10 OHUV-014001-1000-0BY00 LH SIDE COVER EizE 1 NANO BLACK
10 0HUV-014001-1000-0BP00 LH SIDE COVER Az 1 MAUD SPIRIT BLACK
11 0HU0-013001-1BP00 RH SIDE COVER Az 1 MUAD SPIRIT BLACK
11 0HU0-013001-1BY00 RH SIDE COVER Az 1 NANO BLACK
12 0700-065201-4BP01 GEARSHIFT COVER pr EL 1 MAUD SPIRIT BLACK
12 0700-065201-4BY01 GEARSHIFT COVER e SLiES 1 NANO BLACK
13 0700-013008 PLUG, OIL FILLING pilI¥isERS 1
14 0700-065204 CONTACTOR Bkfsk 1
15 0700-013100-00001 VIEWER, OIL LEVEL HEREES 1 2018/07/07
16 0700-013005-30000 LABEL, OIL CAPACITY DOERABIRES 1 SHORT, ENGLISH
16 0700-013005-20000 LABEL, OIL CAPACITY IOERRAEARES 1 SHORT, CHINESE
17 30128-060016830 SCREW M6x16 1257 1 M6x16
18 0010-080008 DOWEL PIN ELEHO8X14 4 8X14
19 30403-01200 NEEDLE BEARING HK1210 REHHARHK1210 2 HK1210
20 30403-01300 NEEDLE BEARING HK1312 REHAHK1312 1 HK1312
21 0010-080009 OIL SEAL ST 1 12x20%5
22 0700-065220 OIL SEAL 13x22x5.5 piiES) 1 13x22x5.5
23 01A0-013005 O-SEAL RING ORZZE=IE 1 13x2
24 0010-060010 WASHER 10 HE10 1 10
25 0700-013003-10000 HOLE CAP, TIMING INSPECTION IERMZR LS 1
26 0180-013208-0010 BOLT M6x45 12e 2 M6x45
27 0010-013009-0010 BOLT M6x40 124 1 M6x40




28 0010-060012-0010 BOLT M6x30 12 3 M6x30

29 0010-013008-0010 BOLT M6x35 1Z2fe 2 M6x35

30 0700-065210 REVERSE SENSOR ASSY EERkas A 1 2018/01/31
31 0010-023010-0010 BOLT M6x20 2he 3 M6x20

32 0010-021017-0010 BOLT M6x25 e 23 M6x25

33 0020-011018-00001 BOLT 2 1

34 0700-014003 WIRE CLIP %k 1

35 0700-066005 PLUG 6 #3ke 1 6

36 0700-065203 SPRING HE 1

37 0HU0-013009 RETAINER MLLsE 1




i 554 & B/OIL PAN

Vi

E01-3  JHEFRD A  OIL PAN

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
01 0700-015004-10000 GASKET, OIL PAN piilEontay 1 2018/1/29
02 0700-015003 HOLDER, OIL STRAINER HUHAEE M EAR 1
03 0700-015002 OIL STRAINER HUHAEER 1
04 0HU0-015001-1BP02 OIL PAN SRS 1 NANO BLACK 2022/08/15
05 0010-021014 WASHER 12 HE12 1 12
06 0180-011500 DRAIN BOLT, MAGNETIC M12X1.5 MU HREEE 1 M12x1.5
07 0010-080010-00001 BOLT IRHEM6% 10 2
08 0010-021017-0010 BOLT M6x25 2 10 M6x25




K fr% 34 K B/CYLINDER HEAD COVER




E02-1 Sil&E=%9&6  CYLINDER HEAD COVER

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
01 0HU0-021001-1BP00 CYLINDER HEAD COVER SiEs 1 2022/1/5
02 0700-021400-00010 SEAL RING, CYLINDER HEAD COVER SEEEZHE 1 SHU YAUN MACHINE
03 0180-014010 WIRE CLIP HXRAS 1
04 0700-021005 PRESS PLATE [EHR 2
05 0HU0-013002-2BP00 BRACKET, CLUTCH CABLE HasRhe e 1 2021/7/28
06 0HU0-021300 SEAL RING, SPARK PLUG KICEF ZHEE NS 2
07 0700-021200 SEAL RING, CYLEI;(I\;ETER HEAD COVER J——— 4
08 0700-021003-00001 BOLT, CYLINDER HEAD COVER SE=ESER 4
09 0010-021019-0010 BOLT M6x12 12e 2 M6x12
10 0HU0-021004-1BP00 CAP, ONE-WAY VALVE BRES 1 MAUD SPIRIT BLACK
11 0010-023010-0010 BOLT M6x20 1242 2 M6x20
12 0700-178000 IGNITION COIL RKEE 2
13 0MQB-021100-20001 SPRING VALVE ASSY ERRES 1 2022/10/6




E02-2 i/ AR(1)/CYLINDER HEAD(1)

=3




E02-2  SEESEE (1)  CYLINDER HEAD (1)
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective

01 0HU0-022002 INNER HEX SCREW M6x30 M7 AEESLIZETME X 30 2
02 0700-022100-0001 GASKET KIT, CYLINDER HEAD SEEHAEE 1
03 0700-022320-1000 AIR INLET PIPE HSEEM 2
04 0HU0-022200-3BP00 CYLINDER SEEEMG 1
05 30102-060016810 SCREW BETM6X 16 4
06 0180-022003-00001 STUD WESLARE 4
07 0060-030004-0030 WASHER 6x10.4x1.6 B 2 6x10.4x1.6
08 0010-080008 DOWEL PIN EREEDO8X14 6 8X14
09 0700-022018 SOLID PIN 8x14 SLOE 2 8x14
10 0700-022019 WASHER HE 1 12.5x20x1
11 0700-022236 PLUG, PT1/2 ERE1/2 3
12 0700-022013-00001 BOLT M10x158, CYLINDER HEAD SEEIER 4 M10x158
13 0700-022204 HEX FLANGE BOLT M6x45 NAEEZEIRE 12 M6X45
14 0700-022014-10001 BOLT M10x176, CYLINDER HEAD SEEIER 1 M10x176 2019/04/01
15 0700-022015-00002 BOLT, CYLINDER HEAD SE =g 1
16 0700-022330 CLAMP, AIR INLET PIPE HEERHBAN 2
17 0700-022016 WASHER 10.5x19x2.3 HE 6 10.5x19x2.3
18 018B-022810 WATER TEMPERATURE SENSOR KIEfERES 1
19 0700-022500-0001 THERMOSTAT PENEEES 1
20 0700-022011 O-SEAL RING 44.5x2.5 O/ 1 44.5x2.5
21 0HU0-022009-0BP00 THERMOSTAT CAP Timess 1 MAUD SPIRIT BLACK
21 0HU0-022009-0BY00 THERMOSTAT CAP TiEeEE 1 NANO BLACK
22 0010-023010-0010 BOLT M6x20 24 3 M6x20
23 0700-022012 GASKET, EXHAUST PIPE HSEw 2




E02-3 Sfi34M4H(2)/CYLINDER HEAD(2)




E02-3 SEE4SHEHR (2)  CYLINDER HEAD (2)

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
01 0700-022001-20000 INTAKE VALVE HAID 2019/3/1
02 0700-022002-20001 EXHAUST VALVE HESIT
03 0700-022003 UPPER SEAT, VALVE SPRING SIJsE FRE 8
04 0700-022004 LOCK CLIP, VALVE SIgEk 16
05 0700-022005-10100 TAPPET B 8 T=3.20
05 0700-022005-10200 TAPPET B 8 T=3.22
05 0700-022005-10300 TAPPET B 8 T=3.24
05 0700-022005-10400 TAPPET B 8 T=3.26
05 0700-022005-10500 TAPPET B/ 8 T=3.28
05 0700-022005-10600 TAPPET e 8 T=3.30
05 0700-022005-10700 TAPPET B/ 8 T=3.32
05 0700-022005-10800 TAPPET e 8 T=3.34
05 0700-022005-10900 TAPPET FEE 8 T=3.36
05 0700-022005-11000 TAPPET e 8 T=3.38
05 0700-022005-11100 TAPPET B/ 8 T=3.40
05 0700-022005-11200 TAPPET e 8 T=3.42
05 0700-022005-11300 TAPPET B/ 8 T=3.44
05 0700-022005-11400 TAPPET e 8 T=3.46
05 0700-022005-11500 TAPPET B/ 8 T=3.48
05 0700-022005-11600 TAPPET e 8 T=3.50
05 0700-022005-11700 TAPPET B/ 8 T=3.52
05 0700-022005-11800 TAPPET e 8 T=3.54
05 0700-022005-11900 TAPPET A 8 T=3.56
05 0700-022005-12000 TAPPET Fiidad 8 T=3.58
05 0700-022005-12100 TAPPET A 8 T=3.60
05 0700-022005-12200 TAPPET e 8 T=3.62
05 0700-022005-12300 TAPPET B 8 T=3.64
05 0700-022005-12400 TAPPET B’ 8 T=3.66
05 0700-022005-12500 TAPPET i 8 T=3.68
05 0700-022005-12600 TAPPET B’ 8 T=3.70
05 0700-022005-12700 TAPPET B 8 T=3.72




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
05 0700-022005-12800 TAPPET B 8 T=3.74
05 0700-022005-12900 TAPPET B 8 T=3.76
05 0700-022005-13000 TAPPET B 8 T=3.78
05 0700-022005-13100 TAPPET B 8 T=3.80
05 0700-022005-13200 TAPPET B 8 T=3.82
05 0700-022005-13300 TAPPET B 8 T=3.84
05 0700-022005-13400 TAPPET B 8 T=3.86
05 0700-022005-13500 TAPPET B 8 T=3.88
05 0700-022005-13600 TAPPET B 8 T=3.90
05 0700-022005-13700 TAPPET B’ 8 T=3.92
05 0700-022005-13800 TAPPET FEE 8 T=3.94
05 0700-022005-13900 TAPPET B’ 8 T=3.96
05 0700-022005-14000 TAPPET FEE 8 T=3.98
05 0700-022005-14100 TAPPET B’ 8 T=4.00
05 0700-022005-14200 TAPPET B/ 8 T=4.02
05 0700-022005-14300 TAPPET B’ 8 T=4.04
05 0700-022005-14400 TAPPET e 8 T=4.06
05 0700-022005-14500 TAPPET B’ 8 T=4.08
05 0700-022005-14600 TAPPET B/ 8 T=4.10
05 0700-022005-14700 TAPPET B’ 8 T=4.12
05 0700-022005-14800 TAPPET B/ 8 T=4.14
05 0700-022005-14900 TAPPET B’ 8 T=4.16
05 0700-022005-15000 TAPPET B 8 T=4.18
05 0700-022005-15100 TAPPET B’ 8 T=4.20
05 0700-022005-15200 TAPPET B/ 8 T=4.22
05 0700-022005-15300 TAPPET B’ 8 T=4.24
05 0700-022005-15400 TAPPET B/ 8 T=4.26
05 0700-022005-15500 TAPPET B’ 8 T=4.28
06 0700-022006 LOWER SEAT, VALVE SPRING S JEE TR 8
07 0700-022007-10000 SPRING, VALVE SIHE 8 HANG ZHOU SPRING
08 0700-022400-1000 SEAL RING, VALVE STEM SITENEANG 8




K iitk% B BICYLINDER BODY




E02-4 S&IfA5 6, CYLINDER BODY

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
01 0060-030003-00001 INNER HEX BOLT W7 FEESLIZE 2
02 0HU0-023001-3BY01 CYLINDER SELR 1 NANO BLACK 2022/5/23
03 0700-023002-0001 GASKET, CYLINDER SERER L 1
04 0HU0-040007-20010 PISTON EE 2 2022/5/23
04 0HU0-040007-20020 PISTON EE 2 2022/5/23
05 0HU0-040008 PISTON PIN TEEE 2
06 0700-0400A0 PISTON RING ASSY EENAS 2
07 0700-023004 WASHER HF 1 8.5x15.5x2
08 0700-040009 CIRCLIP, PISTON PIN TEEEHEE 4
09 0700-022018 SOLID PIN 8x14 SO 2 8x14
10 0700-023003-00002 BOLT 1Ze 1
11 0700-022016 WASHER 10.5x19x2.3 HEF 1 10.5x19x2.3
12 0700-011111-00002 NUT 125 1
13 0700-023005 RESTRICTION PLUG TmE 1




RS s FICAMSHAFT




E02-5 EcS{&aho =k CAMSHAFT
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective

01 0700-024002-0001 TIMING SPROCKET IERTHESD 2 1-3 GEAR
02 0MQ0-024400 TENSIONER ASSY SKE A 1

03 0700-022017 CHAIN GUIDE BLOCK S4Eth 1

04 0MQ0-024006 CHAIN GUIDE PRSI 1

05 0MQ0-024300 TENSION PLATE ASSY SRERAB M 1

06 0700-024500 CAMSHAFT, EXHAUST HES st iheR 1

07 0HU0-024400 CAMSHAFT, AIR INLET SO AN 1

08 30004-060010150 BOLT M6x10 12e 4 M6x10
09 C3H0-023006 WASHER HE 1 16x22x1.5
10 0700-024200-00030 TIMING CHAIN IERTSESR4EMH 1

11 0MQ0-024001 SCREW PLUG M16x14 12 1

12 0700-024003 RETAINER Blws) =Y 2

13 0700-024008-00001 PIN SHAFT AL 1

14 30406-00501 ROLLER NEEDLE P5x7.8 JREHP5X7.8 2 P5X7.8
15 0A70-012007 PLUG 3k 1




E03 RfEHLERMAGNETO




EO3  R4EEALSAR  MAGNETO
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective

01 0110-090009-00002 INNER HEX SCREW W7 FEIESLIZET 3

02 0700-030001-00001 PLATE IEY57)] 1

03 0700-032000-10000 MAGNETO STATOR HEBNETFAE 1 SUMITOMO PLUG
04 0700-031000 MAGNETO ROTOR W% TFES 1

05 0700-091001 COUPLING EAMmEREE 1

06 0060-030003-00001 INNER HEX BOLT W7 BRI IEE 3

07 0700-040001-20000 BOLT M12x1.25x45 IEFEM12x1.25%45 1

08 0010-090006-00001 SCREW PBETMEx 12 1

09 0700-040002-00001 WASHER B 1 12.5x33x5

10 0060-030004-0030 WASHER 6x10.4x1.6 HE 3 6x10.4x1.6

11 0700-091200 CLUTCH, ONE-WAY EAmRRLAL 1

12 0700-091000 OVERRIDING CLUTCH BEEaREMN 1




E04-1 HiHiZEfTa6%1)/CRANKSHAFT &CO

L

NNECTING ROD(1)

. N
E04-1 phtmiZEFMFEAL (1)  CRANKSHAFT &CONNECTING ROD (1)
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective

01 0HU0-041203 BOLT, CONNECTING ROD IR 4
02 0HU0-041100 CRANKSHAFT ASSY RRAmER 1
03 0HU0-041200-00021 CONNECTING ROD ASSY TR 2
04 0700-041204 NUT, CONNECTING ROD TR 4
05 0700-011003-00011 MAIN PLAIN BEARING FiE 6 I
05 0700-011003-00021 MAIN PLAIN BEARING FinE 6 II
06 0700-041001-30020 PLAIN BEARING, CONNECTING ROD AR 4 BLUE 1.488~1.491 2019/7/6
06 0700-041001-30010 PLAIN BEARING, CONNECTING ROD EFTAEL 4 BLACK_1.485~1.488 2019/7/6
06 0700-041001-30030 PLAIN BEARING, CONNECTING ROD TR 4 GREEN_1.491~1.494 2019/7/6
06 0700-041001-30040 PLAIN BEARING, CONNECTING ROD EFTAEL 4 YELLOW_1.494~1.497 2019/7/6
06 0700-041001-30050 PLAIN BEARING, CONNECTING ROD EEAFHE 4 RED_1.497~1.500 2019/7/6




E04-2 kT AuR(2)/CRANKSHAFT &CONNECTING ROD(2) |

Vi

E04-2 HHHNEFFER (2) CRANKSHAFT &CONNECTING ROD (2)

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
01 0700-012013-00002 BOLT 2 2
02 0700-040005-10000 PULSING ROTOR, CRANKCASE HhimE R A R 1 2019/7/12
03 0700-178000 IGNITION COIL AKEE 2 2018/11/10
04 0700-012400-10000 TRIGGER fib R BsaR 1 2021/07/05
05 0700-170200 SPARK PLUG KIEEAN 2
06 0700-040003-00001 BOLT M8x23 1EREM8 %23 1
07 0700-040004 WASHER B 1 8.5x28x0.8




E05 B4% M M/CLUTCH ASSY




E05 Eassck(EsiEass) CLUTCH (SLIPPING CLUTCH )

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
01 OHU0-051003 STEEL PLATE B WEB 1
02 0HU0-051300 FRICTION DISC B EERERHB 4
03 OHU0-051002 STEEL PLATE A HEA 5
04 0HU0-051200 FRICTION DISC A EEIREBHEA 3
05 0700-013007-10000 WASHER 12.5x18.5x0.6 BE 1
06 0HU0-013200-2BP00 CLUTCH CONTROL SHAFT ASSY HEEHmEs 1 2021/7/28
07 OHU0-050004 TIE-ROD R 1
08 OHUO-051000-10010 CLUTCH SUB ASSY TN I PSS
09 OHU0-051006 BOLT M6x35 2he 3
10 0700-061002-00002 NUT 1EFM20x1.5 1
11 0700-061003 CIRCLIP 20 MR 20 1 20
12 0700-061005 WASHER B 2 25.5x47x2.5
13 0A70-011007 WASHER 20x40x1 HE 1 20x40x1
14 0HU0-051004 SPEING EE 3
15 0700-061004-00010 SHAFT SLEEVE, CLUTCH HesRiE 1
16 0HU0-013006 SPRING, CLUTCH CONTROL LEVER EOIRINFTIHE 1




E06-1 #eAsais (1) TRANSMISSION SYSTEM(1)

16

g
S

{sﬁ-

Vi

E06-1  epEEEpk (1) TRANSMISSION SYSTEM (1)

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
01 30406-00401 ROLLER NEEDLE P4x7.8 REHPAx7.8 3 P4x7.8
02 0700-060004-1000 FORK, MAIN SHAFT FiHRY 1
03 0700-060002-1000 SHIFT FORK, COUNTERSHAFT BHHE 2




04 0700-063001-10001 SHIFT DRUM RS, 1 2020/12/18
05 0700-063002 CAM, GEARSHIFT DRUM EfER 1

06 0700-066008 PLATE 2 HitR2 1

07 0700-063003-00001 SHIFT LOCATION DRUM %R 1

08 0700-063100-30001 GEAR SENSOR (SRS 1

09 0700-066009 PLATE 3 i3 1

10 0700-060003 FORK SHAFT, MAIN SHAFT FiE i 1

11 0700-060001 SHIFT FORK, COUNTERSHAFT Lk 1

12 0010-090006-00001 SCREW BRETMEX 12 1

13 0700-066010-00001 SCREW, BEARING PLATE IR EARIRET 2

14 30400-02504 BEARING FAERER 1

15 0010-023008-00001 BOLT M6 18 1

16 30128-060040700 SCREW M6x40-H ety 1 M6x40-H




E06-2 BRBSHER(2)TRANSMISSION SYSTEM(2)




A/ A3 =
E06-2  #EfENERAL (2) TRANSMISSION SYSTEM (2)
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
01 30801-03005 CIRCLIP30 S=1.5 $4E30S=1.5 1 30
02 0700-062009 WASHER 30x38.5x1.5 B 1 30x38.5x1.5
03 0HU0-061001-10000 MAIN SHAFT i 1
04 0HU0-062001 COUNTER SHAFT ke 1
05 0700-062030 SPROCKET, OUTPUT s R 1
06 0700-061011-1000 DRIVE GEAR, 3RD AND 4TH SPEED FENEE_3-41Y 1 1-3 GEAR
07 0HU0-061007 DRIVEN GEAR () 1 5TH GEAR
08 0HU0-061013 DRIVE GEAR Ehis (614) 1
09 0HU0-062008 DRIVEN GEAR MENEE (444) 1
10 0HU0-062004 DRIVEN GEAR MR (1Y) 1 5TH GEAR
11 0700-062011-1000 DRIVEN GEAR, 6TH SPEED MEIES6_#Y 1 23
12 0HU0-061014 DRIVE GEAR EhisE (284) 1
13 0HU0-062200 DRIVEN GEAR SUB PART MEhiEES (284) DEE 1
14 0HU0-062006 DRIVEN GEAR MEhisse (314) 1
15 0HU0-062100 DRIVEN GEAR SUB PART MEhiEEe (134) D8 1
16 0700-011108 PRESS TOOL, SHAFT SLEEVE HEFR 1
17 0HU0-066003 GUARD 1 P41 1
18 0180-014009-00001 SCREW, PRESS PLATE S EARIRET 2
19 0HU0-062002 WASHER 20.5%32x1.2 B 1
20 0700-062012 WASHER 25x39x2 HE 1 25x39x2
21 0700-061006 BUSHING 28x14 WEE 1
22 0700-061016 CIRCLIPS FOR SHAFT20 4 FEHEE20 2 20
23 0700-061009 CIRCLIPS FOR SHAFT28 Y28 3 28
24 0700-066002 BEARING 25x62x17 LIS 1 25x62x17
25 0700-010100 BEARING 25x62x17, COUNTERSHAFT st 1 25x62x17
26 0HU0-061100 NEEDLE BEARING K20x28x16 RETE 2
27 0800-062205 O-SEAL RING 25x2 Of/ZEE 1 25x2
28 0700-061012 BUSHING 28x14.7 HHERE28%14.7 1
29 0700-062007 BUSHING 29.65 WRE 1
30 0700-062016 NUT, COUNTER PULSE ICEBK TR 1
= ONLY FOR THE
31 0700-062013-20000 COLLAR, COUNTERSHAFT ElEHEHE=S 1 AMRACCARAR AR
32 0HU0-061002-10000 WASHER 20.5x32x1.5 Hp 1 20.5x32x1.5
33 0700-062005 WASHER HERE 1




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
34 0700-062003 WASHER 20.4x25x0.5 HE 1 20.4x25x0.5
35 0700-062015 WASHER AR 1
36 0700-061008 WASHER TEEERE 3
37 0HU0-061000-10001 MAIN SHAFT R 1 2021/9/25
38 0HU0-062000-10001 COUNTERSHAFT BBt 1 2021/9/30




Bk 1 R (3) TRANSMISSION SYSTEM(3)

Vi

N N
E06-3-V2  HafEniERE e (3 TRANSMISSION SYSTEM (3)
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective

01 0700-065100-20000 GEARSHIFT SHAFT SUB ASSY HERYEmS 2R 1 20218/27
02 0700-064002 SPRING, SWING ARM, GEARSHIFT AE IR EE 1
03 0700-064001 WASHER $HE 1 6.3x16.3x1.2
04 0700-064100 SWING ARM, GEARSHIFT BRYERIEE SRt 1
05 0700-064003 SLEEVE, SWING ARM, GEARSHIFT BERYEIEEINE 1
06 30102-060016810 SCREW I2ETM6x 16 1




E07 JEEZALILUBRICATION SYSTEM




EOQ7 HB&%  LUBRICATION SYSTEM
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective

01 0700-070004 SPROCKET, OIL PUMP HUIRRELD 1 Huzhou Shuangshi
02 0700-070400 CHAIN GUIDE, OIL PUMP RS SR 1
03 0700-071001 SHAFT, OIL PUMP HHER 1
04 0MQ0-070200 OIL FILTER ASSY WIS RS R 1 2021/7/7
05 0700-012600-1000 RELIEF VALVE, OIL HHBR B 1
06 0700-071006-00001 COVER, OIL PUMP HiBRE 1
07 0700-071004 INNER ROTOR, MAIN OIL PUMP FHHRAEF 1
08 0700-071008 INNER ROTOR, AUXILIARY OIL PUMP BINHERRNET 1
09 0700-071002 OIL PUMP HUHRIK 1
10 0700-012106-00002 BOLT, OIL FILTER HiEL g 1
11 0700-070110 OIL SUCTION PAN ASSY IRHE S 1
12 0010-021017-0010 BOLT M6x25 12e 3 M6x25
13 0010-090006-00001 SCREW PBETM6X 12 1
14 0700-064001 WASHER B 1 6.3x16.3x1.2
15 30406-00400 ROLLER NEEDLE P4x15.8 RE 3 P4x15.8
16 0700-070101 GASKET, OIL SUCTION PAN AT 1
17 0700-070500 CHAIN, OIL PUMP HURRERA M 1 Huzhou Shuangshi
18 0700-070005 BOLT M6x20 igie 1 Hoxel, LA
19 0700-070002-00001 SCREW M6x9 IRETM6X9 1
20 0700-071003 OUTER ROTOR, MAIN OIL PUMP FHHRINETF 1
21 0700-071007 OUTERROICR, PR HARY O AVHERSMET 1
22 0700-012701 O-SEAL RING OBUEEIE10x2 1 10x2




K# & HI/WATER PUMP




E08 7KZR&EAL  WATER PUMP

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
01 30406-00401 ROLLER NEEDLE P4x7.8 RETP4x7.8 3 P4x7.8
02 0010-080011 WASHER 6x12x1 HF 2 6x12x1
03 0700-081001-1B200 WATER PUMP IKRIK 1
04 0700-080001-1BP00 WATER PUMP COVER KRE= 1 MAUD PSIRIT BLACK
05 0700-081200 WATER SEAL ASSY IKEEH 1 2019/7/19
06 0700-080003-00001 IMPELLER, WATER PUMP KRIHEL 1 2020/4/27
07 0010-080013-0010 BOLT M6x22 1=t 1 M6x22 2021/1/7
08 0010-013009-0010 BOLT M6x40 2ie 3 M6x40
09 0700-081100-10000 OIL SEAL D) 1 2021/7/13
10 0700-081002 SEAL RING, WATER PUMP HOUSING KRAZEIE 1
11 0700-080002 SEAL RING, WATER PUMP COVER KRERDE 1
12 0700-081004 O-RING 37x2.5 ORUZEIEI37X2.5 1
13 0010-021019-0010 BOLT M6x12 1Ze 1 M6x12
14 0010-060012-0010 BOLT M6x30 2ie 2 M6x30




B R4 E R/STARTING SYSTEM

E09 JSZhES  STARTING SYSTEM
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective

01 0700-090003 SHAFT, MIDDLE GEAR FhRiBIEO 2

02 0010-080013-0010 BOLT M6x22 2 2 M6x22 2021/1/7
03 0700-090002 STARTING GEAR EaphiEee 1

04 0700-094000-10001 GEAR ASSY, STARTING MOTOR I PNESL Az s 1 2020/9/5
05 0HU0-093000 START MOTOR EanEBLAAH 1

06 0700-090004 DUAL GEAR TUERTEE 1

07 0700-090001 WASHER HE 1 29.2x48x1.2




E16 PRl S/BALANCER SHAFT

E16  Fpihialsk,  BALANCER SHAFT
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
01 0HU0-160000-20010 BALANCER SHAFT ASSY TSR 1 MARK A
01 0HU0-160000-20020 BALANCER SHAFT ASSY TSR 1 MARK B
02 0700-011004-00011 PALIN BEARING, BALANCER SHAFT EHE 4 2021/2/27
02 0700-011004-00021 PALIN BEARING, BALANCER SHAFT TR 4




El7  BSIIJEAFETHESS  THROTTLE&INIJECTOR
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Effective
1 0HU0-173000 THROTTLE BODY ASSY TSI WAREL 1
2 0HUO0-171000 OIL TRAIL ASSY SRR 1
3 0HU0-173100 ﬁé;;gﬁiﬁggﬁggﬁ HEENRELRES 1
4 0HU0-173200 AIR INTAKE PRESSURE SENSOR HSEIERkES 1




